
 

Approve Deny Signatures Date 

X  

 
 
 
William C. Mitchell, E.I.T. / Project Manager October 21, 2022 

X  

 
 
 
Mahbuba Iasmin, Ph.D., P.E. / Environmental Engineering Manager November 29, 2022 

 

-Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0020681 

Facility Type Municipal APS ID 514507 

Major / Minor Minor Authorization ID 1085213 

a 
Applicant and Facility Information 

a 

Applicant Name Sewickley Borough   Facility Name Sewickley Borough STP  

Applicant Address 601 Thorn Street  Facility Address 101 Chadwick Street   

 Sewickley, PA 15143-0428   Sewickley, PA 15143  

Applicant Contact Ms. Donna Kaib  Facility Contact Same as Applicant   

Applicant Phone (412) 741-6510  Facility Phone Same as Applicant  

Client ID 64910  Site ID 250149  

Ch 94 Load Status Not Overloaded  Municipality Sewickley Borough  

Connection Status   County Allegheny  

Date Application Received August 7, 2015  EPA Waived? Yes  

Date Application Accepted August 18, 2015  If No, Reason   

  

Purpose of Application Application for the renewal of an NPDES permit for the discharge of treated Sewage.  

a 

 

Summary of Review 

The applicant has applied for a renewal of an existing NPDES Permit, Permit No. PA0020681, which was previously issued 
by the Department on January 4, 2011.  That permit expired on January 31, 2016.  
 
WQM Permit No. 0269415 authorized the construction of a conventional activated sludge STP with a design flow/hydraulic 
design capacity of 0.9 MGD.  The existing treatment process consists of screening/grit removal, primary clarification, 
conventional activated sludge secondary treatment, final clarification, and gas chlorine disinfection.  The design organic 
capacity is 1,800 lbs/day. 
 
The receiving stream, Ohio River, is classified as a WWF and is located in State Watershed No. 20-G.   
 
CSO Outfalls 002, 003, 004, and 005 will again be permitted.  These outfalls serve as combined sewer overflows 
necessitated by storm water entering the sewer system and exceeding the hydraulic capacity of the sewers and/or the 
treatment plant and are permitted to discharge only for this reason.  Dry weather discharges from these outfalls are 
Prohibited.  Part A.I.B, Identification of Combined Sewer Overflow Discharges, and Part C.II, Combined Sewer Overflows, 
have been added to the permit.  
 
The Department previously approved the NMC and LTCP Reports (LTCP approved on August 11, 2009).  The LTCP 
proposes to comply with the Presumption Approach Criteria of the EPA CSO Policy with an 85% capture rate for the system-
wide combined sewage volume collected in the combined sewer system during precipitation events under average design 
conditions.   
 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP  
 
 

2 

Summary of Review 

The Borough has failed to submit a Post Construction Compliance Monitoring Plan (PCCMP) to the Department as required 
by the approved LTCP Task Implementation Schedule (Milestone Completion Date of May 1, 2012).  Submission of the 
PCCMP will be required within 12 months of the permit effective date as stated in Part C.II.C.3.   
 
Sludge use and disposal description and location(s):  Anaerobic digestion utilized to stabilize solids, followed by a belt filter 
press to dewater stabilized sludge for landfill disposal.   
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP  
 
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.9  

 Latitude 40º 32' 22.00"  Longitude -80º 11' 33.00"  

 Quad Name Ambridge  Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Ohio River (WWF)  Stream Code 32317  

 NHD Com ID 996804060  RMI 969.0  

 Drainage Area 19,500  Yield (cfs/mi2)        

 Q7-10 Flow (cfs) 4730  Q7-10 Basis 
2019 ORSANCO Pol. Ctrl. 
Stds.  

 Elevation (ft)  692 (normal pool elev.)  Slope (ft/ft) 0.0001  

 Watershed No. 20-G  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status 
Impaired (Fish Consumption, Recreation); Attaining (Aquatic Life, Potable Water 
Supply)  

 Cause(s) of Impairment 
1. PCBs (Fish Consumption); 2. Dioxins (Fish Consumption); 3. Pathogens 
(Recreation)  

 Source(s) of Impairment 1. Source unknown; 2. Source unknown; 3. Source unknown  

 TMDL Status 
Final (PCBs; Fish 
Consumption)  Name Ohio River TMDL (4/9/2001)  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.7  
WQN 902 – Ohio River at Sewickley (10/1998 to 3/2020) 
Median of data reported between July 1 and Sept. 30  

 Temperature (°F) 25.27  
WQN 902 – Ohio River at Sewickley (10/1998 to 3/2020) 
Median of data reported between July 1 and Sept. 30  

 Hardness (mg/L) 100.1  
WQN 902 – Ohio River at Sewickley (10/1998 to 3/2020) 
Arithmetic mean of data  

 Other:               

    

 Nearest Downstream Public Water Supply Intake Center Township Water Authority  

 PWS Waters Ohio River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi)        

 
Changes Since Last Permit Issuance: NONE 
 
Other Comments: Ohio River TMDL 
 
A TMDL for the Ohio River was approved by the EPA on April 9, 2001 for the control of PCBs and chlordane. This TMDL 
applies to RMI 981 – 940.74 on the Ohio River. In accordance with 40 CFR § 122.44(d)(1)(vii)(B), when developing 
WQBELs, the permitting authority shall ensure that effluent limits developed to protect a narrative water quality criterion, a 
numeric water quality criterion, or both, are consistent with the assumptions and requirements of any available waste load 
allocation (WLA) for the discharge prepared by the State and approved by the EPA pursuant to 40 CFR § 130.7. The 
TMDL document states that the production and use of PCBs were banned in the US in July 1979 and the use of 
chlordane in the US has been banned since April 1988. Therefore, there are no new point sources for either of these 
pollutants. Known, existing point sources of PCBs and/or chlordane have obtained NPDES permits with WQBELs for 
those pollutants. PCBs and chlordane in the Ohio River are expected to be present primarily in the sediment due to 
historic use and improper disposal practices. Natural attenuation is expected to reduce PCB and chlordane contamination 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP  
 
 

4 

in the Ohio River over time. The TMDL is monitoring the concentrations of PCBs and chlordane in fish therefore Sewickley 
Borough STP will not be assigned waste load allocations or monitoring for PCBs and chlordane. 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP  
 
 

5 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Sewickley Borough STP 
 

WQM Permit No. Issuance Date 

0269415 5/26/1969 

            
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Conventional Activated 

Sludge  Gas Chlorine 0.686 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.9 1800 Not Overloaded 

Anerobic Digester & 
Belt Filter Press Landfill 

 
Changes Since Last Permit Issuance: NONE 
 
Other Comments: N/A  

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

6 

Compliance History 

 
Operations Compliance Check Summary Report 
 
Facility:  Sewickley Borough STP 
 
NPDES Permit No.:  PA0020681 
 
Compliance Review Period:  10/2017 – 10/2022 
 
Inspection Summary: 
 

INSP ID 
INSPECTED 

DATE INSP TYPE AGENCY 
INSPECTION 

RESULT DESC 

3346177  04/05/2022 Compliance 
Evaluation 

County Health 
Dept 

Violation(s) 
Noted 

3247442 09/09/2021 Combined Sewer 
Overflow-Non-
Sampling 

County Health 
Dept 

Pending 

3166888 03/04/2021 Compliance 
Evaluation 

County Health 
Dept 

Violation(s) 
Noted 

2993445 02/04/2020 Compliance 
Evaluation 

County Health 
Dept 

Violation(s) 
Noted 

2881963 05/07/2019 Compliance 
Evaluation 

County Health 
Dept 

Violation(s) 
Noted 

2738914 06/06/2018 Compliance 
Evaluation 

County Health 
Dept 

Violation(s) 
Noted 

2726480  04/25/2018 Chapter 94 
Inspection 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

 
Violation Summary: 
 

VIOL 
ID 

VIOLATION 
DATE 

VIOLATION 
TYPE VIOLATION TYPE DESC 

RESOLVED 
DATE 

951246 04/05/2022 92A.41(A)5 NPDES - Failure to properly 
operate and maintain all facilities 
which are installed or used by the 
permittee to achieve compliance 

05/03/2022 

951247 04/05/2022 CSL201 CSL - Unauthorized, unpermitted 
discharge of sewage to waters of 
the Commonwealth 

05/03/2022 

951248 04/05/2022 92A.46 NPDES - Violation of Part C permit 
condition(s) 

05/03/2022 

911336 03/04/2021 92A.41(A)5 NPDES - Failure to properly 
operate and maintain all facilities 
which are installed or used by the 
permittee to achieve compliance 

10/28/2021 

911337 03/04/2021 CSL201 CSL - Unauthorized, unpermitted 
discharge of sewage to waters of 
the Commonwealth 

10/28/2021 

911338 03/04/2021 92A.46 NPDES - Violation of Part C permit 
condition(s) 

10/28/2021 

http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3346177
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=2726480


NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

7 

876021 02/04/2020 92A.41(A)5 NPDES - Failure to properly 
operate and maintain all facilities 
which are installed or used by the 
permittee to achieve compliance 

10/28/2021 

876022 02/04/2020 92A.44 NPDES - Violation of effluent limits 
in Part A of permit 

10/28/2021 

876023 02/04/2020 CSL201 CSL - Unauthorized, unpermitted 
discharge of sewage to waters of 
the Commonwealth 

10/28/2021 

849809 05/07/2019 92A.44 NPDES - Violation of effluent limits 
in Part A of permit 

06/10/2019 

849810 05/07/2019 92A.41(A)5 NPDES - Failure to properly 
operate and maintain all facilities 
which are installed or used by the 
permittee to achieve compliance 

06/10/2019 

849811 05/07/2019 302.1202 Operator Certification - Owner 
failed to comply with the Act or 
Chapter 302 regulations 

06/10/2019 

849812 05/07/2019 92A.46 NPDES - Violation of Part C permit 
condition(s) 

06/10/2019 

849813 05/07/2019 CSL201 CSL - Unauthorized, unpermitted 
discharge of sewage to waters of 
the Commonwealth 

06/10/2019 

819194 06/06/2018 92A.41(A)5 NPDES - Failure to properly 
operate and maintain all facilities 
which are installed or used by the 
permittee to achieve compliance 

06/06/2018 

 
Open Violations by Client ID: 
 
No open violations for Client ID 64910 
 
Enforcement Summary: 
 

ENF ID 
ENF 

TYPE 
EXECUTED 

DATE 
# OF 

VIOLATIONS 
ENF 

FINALSTATUS 

ENF 
CLOSED 

DATE  

404884 NOV 05/03/2022 3 Comply/Closed 05/03/2022 

375969 NOV 06/10/2019 5 Administrative 
Close Out 

04/12/2021 

367862 NOV 08/06/2018 1 Administrative 
Close Out 

08/30/2019 

 
DMR Violation Summary: 
 

START END PARAMETER SAMPLE PERMIT 
UNIT OF 

MEASURE 
STATISTICAL 
BASE CODE 

09/01/2019 09/30/2019 Total 
Suspended 
Solids 

77    45 mg/L Weekly 
Average 

09/01/2019 09/30/2019 Total 
Suspended 
Solids 

362    338 lbs/day Weekly 
Average 

03/01/2019 03/31/2019 Total Residual 
Chlorine (TRC) 

1.1    1.0 mg/L Average 
Monthly 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

8 

08/01/2018 08/31/2018 Carbonaceous 
Biochemical 
Oxygen 
Demand 
(CBOD5) 

58    38 mg/L Weekly 
Average 

08/01/2018 08/31/2018 Carbonaceous 
Biochemical 
Oxygen 
Demand 
(CBOD5) 

382    285 lbs/day Weekly 
Average 

 
Compliance Status:   
 
In compliance  
 
Completed by:  John Murphy 
 
Completed date:  10/17/2022 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

9 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from September 1, 2021 to August 31, 2022) 

 
Parameter AUG-22 JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 

             Flow (MGD) 
Average Monthly 0.663 0.679 0.688 0.951 0.834 0.788 1.227 0.773 0.764 0.593 0.749 0.824 

Flow (MGD) 
Daily Maximum 1.249 0.970 0.975 2.663 1.290 1.076 2.525 1.509 1.231 0.673 1.229 2.207 

pH (S.U.) 
Minimum 7.0 6.9 7.0 7.0 7.2 7.3 7.1 7.0 7.0 6.8 7.1 6.8 

pH (S.U.) 
Maximum 7.5 7.5 7.5 7.7 7.7 7.7 7.8 7.7 7.5 7.4 7.5 7.8 

TRC (mg/L) 
Average Monthly 0.9 0.9 1.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 0.9 

TRC (mg/L) 
Instantaneous 
Maximum 1.1 1.1 1.1 1.1 1.1 1.1 1.1 1.1 1.1 1.1 1.1 1.0 

CBOD5 (lbs/day) 
Average Monthly 30 23 28 39 35 29 58 45 37 17 20 55 

CBOD5 (lbs/day) 
Weekly Average 47 30 37 60 54 37 64 56 70 24 29 142 

CBOD5 (mg/L) 
Average Monthly 6 4 4 6 5 4 7 7 6 3 3 5 

CBOD5 (mg/L) 
Weekly Average 8 5 6 8 6 6 9 9 9 5 5 8 

TSS (lbs/day) 
Average Monthly 26 48 41 27 31 24 46 57 33 33 84 65 

TSS (lbs/day) 
Weekly Average 45 94 89 41 55 35 84 97 64 89 161 82 

TSS (mg/L) 
Average Monthly 5 8 6 4 4 4 6 9 6 7 15 8 

TSS (mg/L) 
Weekly Average 8 15 11 7 8 3 10 14 11 18 29 13 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean 1 6 7 27 44 17 6 5 2 6 16 5 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum     87 172 19 30 4 179   

 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

10 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 0.9 

Latitude 40º 32' 22.00"  Longitude -80º 11' 33.00" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
Comments: The discharge was evaluated using WQM 7.0 Version 1.1 & TRC_CALC (Attachment 2 & 3) to evaluate 
CBOD5, Ammonia Nitrogen, Dissolved Oxygen, and TRC parameters. The modeling results show the above technology 
based effluent limitations for CBOD5 and TRC are appropriate. 
 
For existing discharges, if WQM modeling results for summer indicates that an average monthly limit of 25 mg/L 
(ammonia-nitrogen) is acceptable, the application manager will generally establish a year-round monitoring requirement 
for ammonia-nitrogen (Section I.A, Note 5, SOP for Clean Water Program, Establishing Effluent Limitations for Individual 
Sewage Permits, Final November 9, 2012, Revised March 24, 2021, Version 1.9). 
 
Water Quality-Based Limitations 
 
Comments: NO WQBELs will be established at this time for this facility (Department Models WQM 7.0 Version 1.1, 
TRC_CALC, and TMS Version 1.3).   
 
Best Professional Judgment (BPJ) Limitations 
 
Comments: A minimum Dissolved Oxygen (DO) limit of 4.0 mg/L should be established based on BPJ to ensure adequate 
operation and maintenance (Section I.A, Note 6, SOP for Clean Water Program, Establishing Effluent Limitations for 
Individual Sewage Permits, Final November 9, 2012, Revised March 24, 2021, Version 1.9). 
 
Anti-Backsliding 
 
Section 402(o) of the Clean Water Act (CWA), enacted in the Water Quality Act of 1987, establishes anti-backsliding rules 
governing two situations.  The first situation occurs when a permittee seeks to revise a Technology-Based effluent 
limitation based on BPJ to reflect a subsequently promulgated effluent guideline which is less stringent.  The second 
situation addressed by Section 402(o) arises when a permittee seeks relaxation of an effluent limitation which is based 
upon a State treatment standard of water quality standard.    
 
Previous limits can be used pursuant to EPA’s anti-backsliding regulation 40 CFR 122.44 (l) Reissued permits. (1) Except 
as provided in paragraph (l)(2) of this section when a permit is renewed or reissued.  Interim effluent limitations, standards 
or conditions must be at least as stringent as the final effluent limitations, standards, or conditions in the previous permit 
(unless the circumstances on which the previous permit was based have materially and substantially changed since the 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

11 

time the permit was issued and would constitute cause for permit modification or revocation and reissuance under 
§122.62).  (2) In the case of effluent limitations established on the basis of Section 402(a)(1)(B) of the CWA, a permit may 
not be renewed, reissued, or modified on the basis of effluent guidelines promulgated under section 304(b) subsequent to 
the original issuance of such permit, to contain effluent limitations which are less stringent than the comparable effluent 
limitations in the previous permit. 
 
The facility is not seeking to revise the previously permitted effluent limits. 
 
ORSANCO Pollution Control Standards 
 
The Ohio River Valley Water Sanitation Commission (ORSANCO) is an interstate commission established by interstate 
compact that sets water quality standards (Pollution Control Standards) for the Ohio River.  The Ohio River is a water of the 
Commonwealth and is the receiving water for discharges from Sewickley Borough STP.  DEP implements ORSANCO’s 
Standards pursuant to 25 Pa. Code § 92.12(b), which states: 
 

When interstate or international agencies under an interstate compact or international agreement establish 
applicable effluent limitations or standards for dischargers of this Commonwealth to surface waters that are more 
stringent than those required by this title, the more stringent standards and limitations apply. 

 
Chapter 5.4(A) of ORSANCO’s 2019 Pollution Control Standards (the current version) requires the following level of 
treatment for sewage discharges to the Ohio River: 
 

Table 3.  ORSANCO TBELs and Effluent Standards for Sewage Discharges 

Parameter 
Average Monthly 

(mg/L) 
Weekly Average 

(mg/L) 
Basis 

Total Suspended Solids 30 45 Section 5.4(A)(2) 

CBOD5 25 40 Section 5.4(A)(1)(ii) 

Fecal Coliform (No. /100mL) 
2,000 

(Geometric Mean) 
— Section 5.4(A)(4)(i) 

E. coli (No. /100mL) 
 April 1 – October 31  

130 
(90-day Geometric 

Mean) 

240 
(in 25% of samples) 

Section 5.4(A)(4)(ii) 

pH not less than 6.0 and not greater than 9.0 s.u. Section 5.4(A)(3) 

 
The effluent standards given by ORSANCO are similar to those required by 25 Pa. Code § 92a.47(a) except for the 
application of E. coli limits from April 1 through October 31 and a fecal coliform limit of 2,000/100mL as a 30-day geometric 
mean that applies year-round.  ORSCANO’s fecal coliform effluent standard is already superseded by the effluent standards 
of § 92a.47(a)(4) and (a)(5) because the same 2,000/100mL fecal coliform limit as ORSANCO’s applies to sewage 
discharges between October 1 and April 30 and a more stringent limit (200/100mL) applies during the rest of the year. 
 
With respect to ORSANCO’s E. coli limit, DEP previously determined that the fecal coliform limits currently in effect in 
Borough’s permit are more stringent than the E. coli effluent standards given by ORSANCO.  That determination was based 
on calculations performed using a correlation equation developed by Ohio EPA1 that converts between the numbers of fecal 
coliform and E. coli bacteria present in a sample.  For reference, the calculations are shown below. 
 

Ohio EPA:  Fecal Coliform to E. coli Conversion Equation 
 

𝐸. 𝑐𝑜𝑙𝑖 = 0.403 × (𝐹𝑒𝑐𝑎𝑙 𝐶𝑜𝑙𝑖𝑓𝑜𝑟𝑚)1.028 
 

𝐹𝑒𝑐𝑎𝑙 𝐶𝑜𝑙𝑖𝑓𝑜𝑟𝑚 = √
𝐸. 𝑐𝑜𝑙𝑖

0.403

1.028

 

 
Fecal Coliform Equivalent of 130/100mL E. coli (90-Day Geometric Mean) 
 

 
1 Ohio EPA Bacterial TMDL Correlation Equations for Converting Between Fecal Coliform and E. Coli (December 2006). 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

12 

𝐹𝑒𝑐𝑎𝑙 𝐶𝑜𝑙𝑖𝑓𝑜𝑟𝑚 = √
130

0.403

1.028

≈ 275/100𝑚𝐿 

 
Fecal Coliform Equivalent of 240/100mL E. coli (in 25% of Samples) 

 

𝐹𝑒𝑐𝑎𝑙 𝐶𝑜𝑙𝑖𝑓𝑜𝑟𝑚 = √
240

0.403

1.028

≈ 500/100𝑚𝐿 

 
The Borough’s existing fecal coliform limit of 200/100mL as a 30-day geometric mean is more stringent than the 275/100mL 
fecal coliform equivalent of ORSANCO’s E. coli limit of 130/100mL as a 90-day geometric mean.  That is, the Borough is 
already obligated by its existing permit limits to achieve a higher level of disinfection over a shorter timeframe (30 days 
instead of 90 days) than ORSANCO requires. 
 
Additionally, the Borough’s existing instantaneous maximum fecal coliform limit of 400/100mL is more stringent than the 
500/100mL fecal coliform equivalent of ORSANCO’s E. coli limit of 240/100mL in 25% of samples.  That is, the Borough is 
already obligated by its existing permit limits to achieve a higher level of disinfection in all samples than ORSANCO requires 
in only 25% of samples. 
 
Since the Borough’s existing fecal coliform limits are more stringent than the fecal coliform equivalents of ORSANCO’s E. 
coli effluent standards, the E. coli effluent standards from ORSANCO will not be imposed at Outfall 001.  Monitoring for E. 
coli still will be required at Outfall 001, as discussed previously. 
 
As with the previous permit, the months during which the Borough’s fecal coliform limits are in effect are modified from the 
time periods given in § 92a.47(a)(4) and (a)(5) to match the months during which ORSANCO’s E. coli limits apply, which is 
necessary to maintain equivalent (or greater) stringency between the Borough’s fecal coliform requirements and 
ORSANCO’s E. coli requirements.  As a result, the Borough’s 200/100mL and 400/100mL limits will apply from April 1 
through October 31 (one month earlier and one month later than § 92a.47(a)(4) requires).  The months during which the 
Borough’s 2,000/100mL and 10,000/100mL limits apply are reduced accordingly to November 1 through March 31. 
 
Pursuant to the above discussion and 40 CFR § 122.44(l) (regarding anti-backsliding) the Borough’s existing fecal coliform 
limits will be maintained in the renewed permit. 
 
Chapter 5, Section B of ORSANCO’s Pollution Control Standards also requires each holder of an individual NPDES permit 
to post a permanent marker on the stream bank at each outfall discharging directly to the Ohio River.  That requirement will 
be included as a condition of the permit. 
 
Additional Considerations 
 
Monitoring frequency for the proposed effluent limits are based upon Table 6-3, Self-Monitoring Requirements for Sewage 
Dischargers, from the Departments Technical Guidance for the Development and Specification of Effluent Limitations and 
Other Permit Conditions in NPDES Permits (Document No. 362-0400-001).  
 
For POTWs, mass loading limits will be established for CBOD5, TSS, NH3-N, and where necessary Total P and Total N. 
In general, average monthly mass loading limits will be established for CBOD5, TSS, NH3-N, and where necessary Total 
P and Total N, and average weekly mass loading limits will be established for CBOD5 and TSS (Section IV, SOP for 
Clean Water Program, Establishing Effluent Limitations for Individual Sewage Permits, Final November 9, 2012, Revised 
March 24, 2021, Version 1.9) 
 
For POTWs with design flows greater than 2,000 GPD and for non-municipal sewage facilities that service municipalities 
or portions thereof, the application manager will establish influent BOD5 and TSS monitoring in the permit using the same 
frequency and sample type as is used for other effluent parameters (Section IV.E.8, SOP for Clean Water Program, New 
and Reissuance Sewage Individual NPDES Permit Applications, Final November 9, 2012, Revised February 3, 2022, 
Version 2.0). 
 
Sewage discharges will include monitoring, at a minimum, for E. Coli, in new and reissued permits, with a monitoring 
frequency of 1/quarter for facilities with design flows of >= 0.05 MGD and < 1.0 MGD per Chapter 92a.61. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

13 

Nutrient monitoring is required to establish the nutrient load from the wastewater treatment facility and the impacts that 
load may have on the quality of the receiving stream(s).  A 1/year monitoring requirement for Total N & Total P has been 
added to the permit per Chapter 92a.61. 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

 
 

14 

 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX 1/week Metered 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

DO XXX XXX 
4.0 

Inst Min XXX XXX XXX 1/day Grab 

TRC XXX XXX XXX 0.5 XXX 1.6 1/day Grab 

CBOD5 185.0 300.0 XXX 25.0 40.0 50 1/week 
8-Hr 

Composite 

BOD5 
Raw Sewage Influent Report Report XXX Report Report XXX 1/week 

8-Hr 
Composite 

TSS 
Raw Sewage Influent Report Report XXX Report Report XXX 1/week 

8-Hr 
Composite 

TSS 225.0 335.0 XXX 30.0 45.0 60 1/week 
8-Hr 

Composite 

Fecal Coliform (No./100 ml) 
Nov 1 - Mar 31 XXX XXX XXX 2000 XXX 10000 1/week Grab 

Fecal Coliform (No./100 ml) 
Apr 1 - Oct 31 XXX XXX XXX 200 XXX 400 1/week Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/quarter Grab 

Total Nitrogen XXX XXX XXX XXX 
Report 

Daily Max XXX 1/year 
8-Hr 

Composite 

Ammonia-Nitrogen Report XXX XXX Report XXX XXX 1/week 
8-Hr 

Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

15 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Total Phosphorus XXX XXX XXX XXX 
Report 

Daily Max XXX 1/year 
8-Hr 

Composite 

 
Compliance Sampling Location: Outfall 001 
 
Other Comments: N/A 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

 
 

16 

Attachment #1 – USGS StreamStats Report 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

17 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

18 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

19 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

20 

Attachment # 2 – WQM 7.0 Version 1.1 – Warmer Period 
 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

21 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

22 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

23 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

24 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

25 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

26 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

27 

Attachment # 3 – TRC_CALC 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

28 

Attachment # 4 – TMS Version 1.3 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

29 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

30 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

31 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

32 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

33 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0020681 
Sewickley Borough STP 

 

34 

 


